777parts.net — CASE, CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI, TEREX品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar 85E

What feature would you like to see on the 777parts next?
Easy way to find a spare part
44.1% (3709 Votes)
Spare parts price-lists for the dealers
24.2% (2035 Votes)
Other kind of payment
3% (252 Votes)
iPhone/iPad App for 777parts access
15.2% (1280 Votes)
Advertisements of the spare parts sale
13.4% (1130 Votes)

You voted: Easy way to find a spare part.

1365507 SENSOR GROUP-SPEED

履带[式]拖拉机 Caterpillar 85E
Challenger 85E Agricultural Tractor 6JS00001-UP (MACHINE) POWERED BY 3196 Engine ELECTRICAL AND STARTING SYSTEM
1365507 SENSOR GROUP-SPEED

136-5507 SENSOR GP-SPEED
S/N 6JS1-UP
PART OF 161-9151 HITCH READY AR

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1365507 SENSOR GROUP-SPEED   - 履带[式]拖拉机 Caterpillar 85E - Challenger 85E Agricultural Tractor 6JS00001-UP (MACHINE) POWERED BY 3196 Engine ELECTRICAL AND STARTING SYSTEM | 777parts

Aggregate

号码名称Price request
1365507SENSOR GROUP-SPEED  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
11S***84NUT-full (3/8-24 LH-THD)1
23K***66ROD-CONTROL 1
33K***97PIN 3.18 mm(.125 in.) diameter 1
44D***64ROD END (3/8-24-THD, FEMALE)2
54P***20SENSOR GROUP-SPEED (ENG SPEED PICK-UP)1
65V***63ROD 1
76V***83NUT-FULL (3/8-24-THD)(RH)3
87K***81STRAP-PRESSURE & RETURN HOSES TO 2
98T***68SCREW-MACHINE (10-32X28.58-MM)2
1016***90BLOCK AS-MOUNTING 1
1116***06SENSOR GROUP-POSITION -ACCELERATOR CONTROL1
1212***33LEVER AS 1
1312***34ROD 1
1414***79PLATE AS 1
152K***73LOCKNUT INSIDE GUARD ASSEMBLY 1
164B***74WASHER (REQUIRED ONLY WHEN BOSCH ALTERNATOR IS FITTED) 2
174L***37HEX HEAD CAPSCREW, 3/8 NC x 1 1/2 in. (38 mm) 1
184M***81CAPSCREW (HEX HD 1/4-20X3/4) (USE W/SPACER 2)2
195S***82CAPSCREW (HEX HD) (1/2-13X1 3/8, GD8, Z)1
208T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 122
218T***96WASHER-HARD- LINE FROM PIPE AS. TO GEAR 7
229B***37BOLT-(HOSE ASSEMBLY TO OIL COOLER 2
236V***94SEAL-O-RING 1
METRIC PART

1365507 SENSOR GROUP-SPEED - 履带[式]拖拉机 Caterpillar 85E - Challenger 85E Agricultural Tractor 6JS00001-UP (MACHINE) POWERED BY 3196 Engine ELECTRICAL AND STARTING SYSTEM | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录